
Volume No. 79 May 2012

A House Journal of Ion Exchange (India) Ltd.



S P O T L I G H TC O N T E N T S page 2  IE I  news

2
Spotlight
Innovative 
Applications of 
Ion Exchange and 
Membrane Processes

6
Onward  
March
Engineering 
Contracts

11
Rural Reach
Delivering Total 
Water 
Solutions 
in 
India’s 
Heart-
land

12
Global 
Spectrum

• GCC   	    	
   Countries

• In the USA

• In 	   	
   Bangladesh

14
Service Support
Rendering Seamless Service

15
Award Time
Creating 
Ripples –  
Yet Again

16
CSR

Expanding 
our CSR Base

18
Product Pulse
Launched Zero B 
D-Ferrous

19
Events
Jal Tarang

20
Eco Wise
Promoting an  
Ecoworld

Innovative 
Applications 
of Ion 
Exchange 
and 
Membrane 
Processes
Our mission to offer customers complete, 
value-added solutions had led us to form 
verticals that focus on processes and needs 
specific to our customers’ industries and 
provide a total package of solutions for their 
particular requirements. It is this mission 
that impelled us to extend our total water 
management capability to products for 
process applications too, to help our customers 
improve process efficiencies and product 
quality and performance. Thus, we developed 
process chemicals for the paper, sugar, oil 
refining, metal and mineral processing 
industries and we have innovatively employed 
ion exchange and membrane systems for 
process applications in many industries. 
We spotlight here some recent developments 
in applying ion exchange and membranes 
processes for speciality applications.



Applied Ion 
Exchange

Aloe vera juice purification

Aloe vera is considered nature’s miracle plant because of 
its many medicinal properties and the 

demand for aloe vera products is increasing 
sharply. However, while processing aloe vera, 
particularly for oral consumption, care must 
be taken to remove the aloin from it, as this 
substance acts as a laxative and can cause 
gastric problems. Our polymeric adsorbent can be effectively 
used in the purification of aloe vera juice for removal of aloin. 

Removal of phenol from hydrochloric 
acid and of nitrocresol from waste water, 
in the agro-chemical industry

Ion exchange can be effectively applied to reduce phenol in 
hydrochloric acid to <50 ppm. Instead of disposing it, the 

hydrochloric acid can be sold as commercial grade.

Another application is removal of nitrocresol, a benzene 
compound generated during production, which contributes to 
COD levels in the effluent and is also non-biodegradable. Its 
removal, using ion exchange, considerably reduces the COD 
load on the effluent treatment plant, bringing treatment costs 
down. 

Bio-diesel manufacture & purification 

Various kinds of oil – palm, corn, rapeseed etc. 
are used as feedstock in the 

manufacture of bio-diesel. Typically such oils 
contain high triglycerides and free fatty acids 
(FFA). The use of our ion exchange resin in  
bio-diesel manufacture and 
purification improves conversion of 
feedstock into finished product and consequently the cost-
effectiveness of the process, and results in high purity of the 
end product. It is also more eco-friendly as it eliminates the 
use of sulphuric acid as well as substantially reduces water 
consumption and therefore, generation of waste water. 

Decolourising of sugar

The colour range of sugar acceptable to 
most countries is <50 ICUMSA. However, 

the phosflotation process for clarification 
yields colour levels of 100 to 150 ICUMSA. 
Thus there is a need for decolourisation of 
melt subsequent to clarification to achieve the desired colour. 
Our ion exchange sugar decolourisation process operates by 
passing pre-treated sugar melt through a combination of 

page 3  IE I  news



Mono ethylene glycol purification in the 
petrochemical industry

Mono ethylene glycol (MEG) is a raw 
material in the manufacture of synthetic 

fibres. MEG containing iron, aldehydes and 
acetic acid as impurities can be removed using 
ion exchange resin. 

S P O T L I G H T page 4  IE I  news

specially suited ion exchange resin columns which have the 
capacity to adsorb the colour precursors. The exhausted resin 
bed can be effectively regenerated using sodium chloride salt 
solution. On crystallisation, the final colour of the sugar is in 
the range of 20 – 40 ICUMSA.

Using the ion exchange process for production of high quality 
refined sugar helps fetch much better prices, eliminates 
the need of imports for use in the confectionery, beverage 
and pharmaceutical industries and opens up avenues for 
exporting sugar of EC1 and EC2 quality. Also, sugarcane being 
a seasonal crop, the crushing duration is limited to 150–200 
days and sugar mills are idle for the balance period. They can 
now utilise their capacity for refining sugar even during the 
off-season.

Brine softening in the chlor akali 
industry

In the chlor alkali industry, the expensive membranes used in 
the membrane cell-based manufacturing process are highly 

susceptible to fouling by calcium and magnesium present in 
the brine. By reducing these in the brine to acceptable limits, 
our resin serves as an effective insurance against the fouling 
of membrane cells, providing a very valuable solution to the 
manufacturers.

Oily waste treatment in the auto industry

Automobile-component manufacture uses 
significant quantities of metal-working 

fluids. These oil-water emulsions are used in 
precision machining, for lubrication, cooling, 
cleaning etc., and therefore metal-working 
facilities generate large amounts of oily waste water. Water 
scarcity and stricter disposal regulations have resulted in an 
increasing trend towards waste water reuse, and away from 
conventional physico-chemical treatment processes which 
increase TDS levels in the effluent, making it difficult to 
treat. Thus, membrane filtration is now playing a prominent 
role in the treatment of oily wastes because of its many 
advantages: chemical additives are not required to destabilise 
the emulsion, high COD removal efficiencies are achieved, and 
treatment systems are quite compact, automated and easy to 
operate. Additionally, membrane permeate can be reused as 
make-up water for emulsification or discharged directly into a 
receiving water body.

Membrane 
Applications

Other proven speciality applications offered to 
our customers include:
•	 N-methyl pyrolidone purification 
•	 Fluoride removal in aluminium industry 
•	 Production of tartaric acid 
•	 Production of Vitamin C
•	 Recovery of zinc from rayon spin bath
•	 Chromic acid recovery
•	 Recovery of streptomycin
•	 De-ashing of dextrose 
•	 Conversion of sodium gluconate to gluconic acid 
•	 Conversion of sodium silicate to silica solution 
•	 Formaldehyde purification 
•	 Glue de-ashing 
•	 Purification of glycerine, glycerol, glycol and glyoxal
•	 Iron removal from chromic acid 
•	 Mercury removal in chlor alkali industry 
•	 Nickel removal in electroplating industry 
•	 Sorbitol de-ashing 



page 5  IE I  news

Gelatine concentration and  
purification in the F&B industry 

Ultra filtration permits concentration of gelatine from 
2-3 per cent to approx. 20 per cent w/w total solids 

while allowing salts to pass through to the permeate stream. 
Since approx. 80 per cent of water is removed, thermal energy 

Brine recovery in the textile industry 

The colour removal unit employs ion 
exchange process and is regenerated 

using brine, which can be recovered for 
reuse. We have supplied a 45 m3/h plant 
using spiral-wound nano filtration membranes for recovery of 
brine from regeneration waste from the colour removal unit. 

Ion Exchange has supplied a 75 m3/d capacity ultra filtration 
plant using tubular membranes to General Motors at Talegaon 
near Pune in Maharashtra. The system removes free oil using 
an oil skimmer and magnetic paper-band filter followed by 
emulsified oil separation using ultra filtration. 

Sea water softening for soda ash 
manufacture, in the chemical industry

In the Solvay process for soda ash 
manufacture, as a first step, brine is 

prepared by dissolving salt in soft sea water. 
Traditionally, calcium and magnesium 
(together termed as hardness) in the sea water are removed 
by adding equivalent amounts of lime and soda ash. Since 
sea water has a total hardness of 7000 ppm, corresponding 
amounts of lime and soda ash have to be dosed and so 
operating costs are high. Nano filtration is a low-pressure 
membrane separation process that removes the hardness 
from sea water, generating considerable savings in operating 
cost. 

We have successfully 
installed a 2 x 32 m3/h 
nano filtration plant 
using spiral-wound 
membranes for sea water 
softening at Gujarat 
Heavy Chemicals Ltd., 
Veraval, Gujarat. The 
pretreatment plant 
comprises lamella 
clarifier and two stage 
filtration. Total hardness 
of approx. 7000 ppm in 
the influent sea water is 
reduced to approx. 600 
to 700 ppm, as CaCO3, 
in the treated water. The 

process is much more economical and ideal for manufacturers 
of soda ash located near the coast, where sea water is 
available in abundance. 

The ultra filtration plants use spiral-wound membranes and, 
because the application is in the food industry, are in sanitary 
design and use stainess steel pressure tubes, piping and 
fittings. Our clientele includes Sterling Gelatin, Vadodara and 
an export project in Iran. 

required for further evaporation is also 
significantly reduced. Further, de-ashing 
takes place simultaneously, so the cost of 
the purification process also reduces, as 
the ion exchange stage required earlier is 
eliminated.

S P O T L I G H T



page 6  IE I  news

Engineering Contracts

O N W A R D  M A R C H

Energising 
Solutions
For GMR Energy

Ion Exchange won a prestigious 
order, from GMR Energy Ltd.,  

for complete water solution for their upcoming  
2 x 685 MW thermal power station in Raipur, Chhattisgarh. 
A unique feature of this power plant is that waste water 
will be treated and processed through mixed bed units to 
produce high purity water for power generation. Our scope is 
for design, supply, erection and commissioning of the entire 
water management for the power plant and comprises:

•	 Pretreatment plant, 2 x 2000 m3/h, using high rate solids 
contact clarifier 

•	 Cooling water treatment system with side stream filtration 
(9 x 220 m3/h auto valveless gravity filters)

•	 Effluent treatment plant followed by recycle to handle the 
entire waste water from the power plant and recycle it 
to process, to produce high quality mixed bed water. The 
2 x 52 m3/h plant incorporates high rate solids contact 
clarifier, ultra filtration, reverse osmosis and mixed bed 
demineralisation. 

The project includes complete LP piping, pumping system, 
complete civil work, high tension electrical work and complete 
automation. The client’s consultant for this project is DCPL 
Mumbai.

Nabha Thermal Power

L&T Power awarded Ion Exchange the contract for the 
complete water solution for their 2 x 700 MW Nabha 

thermal power project at Rajapura in Punjab. The client’s 
consultant for this project is L&T Sargent & Lundy, Faridabad.

The integrated water management plant consists of:
•	 Pretreatment, 2 x 2366 m3/h, using high rate solids contact 	
	 clarifiers; it also incorporates a potable water plant of  
	 2 x 25 m3/h capacity

•	 3 x 110 m3/h demineralisation followed by ultra filtration 

•	 Cooling tower blowdown is recycled after treatment. The 
3 x 150 m3/h plant incorporates lamella clarifier, multi- 
grade filter, ultra filtration and reverse osmosis 

•	 Condensate water treatment with 6 x 955 m3/h condensate 
polishing unit 

•	 Side stream filtration with sixteen auto valveless gravity 
filters, capacity 195 m3/h.

•	 The project also consists of a complete cooling water 
treatment system.

Nava Bharat Ventures

Nava Bharat Ventures Limited (NBV) has over three 
decades of business operations in power generation, 

ferro alloys, mining and agri-business, in India, South East 
Asia and Africa. In India, the company has a ferro alloy plant 
manufacturing manganese alloy at Paloncha, Andhra Pradesh 
and another manufacturing chromium alloy at Kharagprasad, 
Dhenkanal district, Odisha. It has also established pit-head, 
coal fired thermal power plants at Paloncha and Kharagprasad 
and biomass power plants at Dharmavaram and Samalkot, 
East Godavari district.

Good customer rapport with Nava Bharat Ventures resulted 
in an order for a 112 m3/h filtration and 2 x 56 m3/h 
demineralisation plant for their upcoming 150 MW power  
plant at Paloncha. This order follows a long line of contracts 
awarded to us by this client over the past 15 years. 
These include a 2 x 12 m3/h demineralisation plant and 
50 m3/h cooling water recycling plant with 85 per cent 
recovery supplied to their Paloncha unit and a 2 x 20 m3/h 
demineralisation plant to their Dhenkanal unit. 



page 7  IE I  newsO N W A R D  M A R C H

Dishergarh Power Supply Corporation 

We will be providing a complete water solution 
for Dishergarh Power Supply Corporation, 

for their 12 MW power plant renovation. 
The order, from Shristi Infrastructure 
Development Corporation Ltd., the 
EPC contractor, consists of 30 m3/h 
demineralisation plant and 80 m3/h 
effluent treatment plant.

Commissioned – Complete Water System at Parichha Thermal Power Station
Our expertise in total water management and 
proven track record led Reliance Energy Ltd., EPC 
contractor for the 2 x 250 MW Parichha Thermal 
Power Station of Uttar Pradesh Rajya Vidyut 
Utpadan Nigam, to entrust us with the design, 
engineering and construction of the complete 
water system which included 2 x 1210 m3/h 
pretreatment, 
2 x 85 m3/h 
demineralisation 
and ultra filtration, 
and cooling water 
treatment systems. 
Civil construction 
was undertaken 
by Reliance, while 
civil design and 
engineering was by 
Ion Exchange.

Spark Energy

We were awarded the complete water 
treatment contract for Spark Energy’s 

2 x 12.5 MW biomass based power plant at 
Ahmednagar. This contract consists of high rate 
solids contact clarifier, ultra filtration, reverse 
osmosis and mixed bed. The scope includes 
design, engineering, supply, erection and 
commission of plant on turnkey basis. Avant 	

Garde, Chennai are consultants for this 
project.

Ultra filtration stream

Mixed bed exchanger
High rate solids contact clarifier



page 8  IE I  newsO N W A R D  M A R C H

To the Defence 
Iron removal filters of various 

capacities (100 m3/h, 75 m3/h, 
50 m3/h and 15 m3/h) with 
chemical dosing systems, for MES 
Siliguri, West Bengal. These are 

based on our patented INDION iron specific resin.

Weaving 
Results 
Ion Exchange Waterleau won an 

order from Indo Rama Industries 
Ltd. (synthetic fibre sector), for 

their new manufacturing facility at Baddi, Himachal Pradesh 
that will produce Spandex synthetic fibre used in stretch 
fabrics. The contract is for supply, erection and commissioning 
of a 100 m3/d effluent treatment plant with lamella clarifier 
and sequential batch reactor, 175 m3/d effluent recycle system 
with multi-grade filter, activated carbon filter, ultra filtration 
and reverse osmosis, and sludge management with filter 
press. Indorama, based in Indonesia and Thailand, belongs to 
the Lohia group and are the largest integrated manufacturers 
of polyester, PET and PTA, with 15 manufacturing facilities 
across Asia, Europe and USA.

Fuel Efficient
Toyo  Engineering India Ltd. awarded us 

the contract for the first complete zero 
liquid discharge project in the downstream 
petrochemical segment in India. The order 
is for supply, erection and commissioning of 

3000 m3/d zero liquid discharge with effluent 
treatment and recycle plants, multiple effect evaporator 
and sludge management. The project is for Indian Synthetic 

Our mining process chemical (speciality flocculant) 
for the aluminium refinery process at Hindalco, Muri, 
Jharkhand has successfully replaced our competitor’s 